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To be assembled on a soft, dry, clean and smooth surface.
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| DESCRIPTION QrY O [DESCRIPTION QrY
LEFT SIDE 01 RIGHT SIDE 01
. LOWER SHELF 01 TOP 01
; LEG 01 BACK 02

NO N
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B H
C |
. D |CENTRE SHELF 01 J |LEFT/RIGHT SIDE DOOR 02
' E |BACK SUPPORT 01 K |DRAWER FACE 02
F |TOP SUPPORT 01




ASSEMBLY INSTRUCTION

- Before you begin,please follow assembly instruction carefully.
MODEL: 9261 D / WARDROBE Then follow them step by step.

STEP1 STEP 3 s
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H-Line

HARDWARE LIST VI |M3.5 x 12 CHIPBOARD SCREW auf) | 5pcs Xii | NAIL —{) |80pcs
NO| DESCRIPTION Qry Vil |PLASTIC DOWEL E= | 2pcs XIV |PIPE SUPPORT & SCREW M3.5 x 16| & — | 2sefs
| | JCBCW SCREW Mé x 45 20pcs VII | PIPE SIZE : 30 % S 1pc XV |HINGE (C) & SCREW M3.5 x 16 Bt 3 | 4sels
Il | M4 ALLEN KEY - | 1pc IX |PVC NAIL WITH PIN & 5pes XVI |DRAWER SUPPORT & SCREW M3.5x 12| % «w | 8sels

Il | HANDLE & SCREW M3.5 x 30 S | dsets X | M8 x 32 CHIPBOARD SCREW aun® | Bpes

IV | LBRACKET & SCREW M3.5 x 12 % | 1sels X1 [14" DRAWER SLIDER & SCREW M3.5 X 12 fp—=—=F] 2sefs

V | CAP SMALL [ 16pcs Xl [Q-FIT |si=—o@ | 8sets
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